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Appendix B.6: Comparison between delirium experts and non experts
	Variable
	Delirium experts
N (%)
	Delirium non experts
N (%)
	Chi squared
	P value

	Routine assessment for delirium in the daily practice
	59 (95%)
	81 (92%)
	0.277
	0.673

	Pharmacological as the first approach for the management of hyperactive delirium
	7 (11.2%)
	6 (6.8%)
	0.441
	0.506

	Non pharmacological as the first approach for the management of hyperactive delirium
	16 (25.8%)
	28 (31.8%)
	0.377
	0.539

	Non pharmacological as the first approach for the management of hypoactive delirium 
	46 (74.2%)
	52 (61.2%)
	2.179
	0.018

	Haloperidol as the first line pharmacological management of agitation in hyperactive delirium  
	53 (91.4%)
	63 (76.8%)
	6.606
	0.010

	Oral route for the haloperidol use
	52 (83.9%)
	64 (75.3%)
	1.111
	0.291

	Routinely evaluation of the QTc interval on the ECG before initiating medication
	39 (63.9%)
	52 (59.8%)
	0.116
	0.733




Starting dose: Haloperidol
Number	
As low as possible	<	0.5mg	0.5mg	0.5-1mg	1mg	1-2mg	2mg	2.5mg	>	2.5mg	2	8	43	5	8	5	7	6	3	

For the first-line drug given above, what route do you use? 
Percentage	PO	Subcutaneous	Intramuscular	Intravenous	Not applicable	0.7696969696969701	1.8181818181818202E-2	8.4848484848484909E-2	0.12121212121212102	6.0606060606060615E-3	Starting dose: Risperidone
Number	
0.25mg	0.25-0.5mg	0.5mg	0.5-1mg	1mg	1	1	7	3	6	

If you use an antipsychotic, how often do you monitor the QTc interval on the ECG? 
Percentage	
Other (specify)	Continuous heart monitor	12-lead ECG strip twice daily	12-lead ECG strip once daily	Rhythm strip twice a day	Rhythm strip once daily	Single rhythm strip before drug use	12-lead ECG before drug use	Every two days (either)	Every 3-5 days (either)	Every 	>	5 days (either)	Not routinely	0.3068181818181821	6.25E-2	5.6818181818181794E-3	9.0909090909090898E-2	1.1363636363636402E-2	4.5454545454545504E-2	0.31818181818181807	2.2727272727272704E-2	0	1.1363636363636402E-2	1.1363636363636402E-2	0.11363636363636399	

What do you think are the main barriers to improving the detection of delirium? 
Percentage	
Delerium awareness	Delerium knowledge/incompetence	Lack of education	Lack of time for assessment	Lack of diagnostic skills	Ageism	Ignorance	Poor screening tools/ lack of familiarity/awareness of screening tools	0.340659340659341	0.32967032967033005	0.13186813186813204	8.7912087912087919E-2	2.1978021978022007E-2	2.1978021978022007E-2	3.2967032967032982E-2	3.2967032967032982E-2	

What do you think are the main barriers to improving the management of delirium? 
Percentage	
Misdiagnosis	Poor knowledge	Poor use of medications	Staffing issues/ time pressures	Poor attitudes	Poor education	Lack of awareness	Poor attitudes	Poor interdisciplinary communication	Ignorance	Incompetence	Resources/money	Lack of evidence based treaments	1.1111111111111101E-2	0.24444444444444408	1.1111111111111101E-2	0.24444444444444408	4.4444444444444405E-2	0.13333333333333303	2.2222222222222202E-2	0.13333333333333303	2.2222222222222202E-2	1.1111111111111101E-2	1.1111111111111101E-2	8.8888888888888906E-2	2.2222222222222202E-2	

First line pharmacological management in hyperactive delirium
Number	
N/A/ no drugs used	Haloperidol	Risperidone	Clozapine	Quetiapine	Clonidine	Pipamperon	Propafol	Olanzapine	Rivastigmine	Benzodiazepines	Clomethiazol	Dexmedetomedine	Dipiperon	Divalproex	Lorazepam	Melperone	Ondansetron	Promazine	Tiapride	Trazodone	Zotepine	41	92	18	7	6	3	3	2	2	2	1	1	1	1	1	1	1	1	1	1	1	1	
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